SUMEC

POWER MACHINERY Model GX120

diy

/ woo*oouwns Adauiyoow //

10-12

10-13 _// 10-11
7 :
\ ﬁ/w-w

10-15 t
\% 108

10-16

®

i) 10-17 L

10-18




Ref. No. Part No. Description Qty.
1-1 ST160F--1070200 Fuel tank comp A ZL1F 1
1-2 ST168F-1070006A Oil filter e 3 R 1
1-3 ST168F-1070006B Oil filter support TH A I8 I S 48 1
1-4 ST160F-1070100H Fuel filler cap comp AR 2 1
1-5 ST160F--1070300 Fuel tank joint TPk 1
6 ST160F--1070002 Tube JHIEF9X140 1

ST160F-1070003 Tube cover O A 110 1
1-7 ST160F--1070001 clip AT 2
1-8 GB5789--86 M6x29 Flange bolt M6x29 HE M6 X 29 1
1-9 GB6177--86 M6 Nut M6 i FEM6 2




Ref. No. Part No. Description Qty.
2-1 ST160F--1101200 Muffler comp HAERAL 1
2-2 ST160F--1101100 Muffler protector T 75 de iy A 1

GB818--85 M5x8 Screw M5X 8 BRATM5 X 8 4

2-3 GB93B @5 Flexib:l;ty gasket @5 FELD 5 4
GB6175 @5 Flat pad ®5 D5 4

GB6170--86 M8 Nut M8 JEEE M8 2

2-4 GB93B @8 Flexib:1;ty gasket ®8 IR DY 2
GB6175 @8 Flat pad @8 DS 2

2-5 ST160F-1100100 Muffler packing ST 1

Ref. No. Part No. Description Qty.
4-1 ST160F-1090200 Air cleaner elbow comp 2 I A R 1
4-2 ST160F-1090003 Air cleaner grid JESTEAR 1
4-3 ST160F-1090002 Air cleaner element JE LS 1
4-4 ST160F-1090001 Air cleaner cover JES T 1
4-5 ST160F-1090100 Air cleaner cap comp JE A A 1
4-6 GB62-88 Air cleaner cover nut T MR B 1
4-7 GB6177--86 M6 Nut M6 iZEE M6 2




Ref. No. Part No. Description Qty.
5-1 ST160F--1121000 Switch SUICIPS 1

Ref. No. Part No. Description Qty.
6-1 ST160F--1130004 Air cleaner gasket USRS 1
6-2 ST160F-1130100 Choke lever comp KT 1
6-3 ST160F-1131000 Carburetor s & 1
6-4 ST160F-1130003 Carburetor gasket RE Y 1
6-5 ST160F-1130001 Carburetor insulator A4 i 25 B TR AR 1
6-6 ST160F-1130002 Insulator packing AT 23 R IR AR 2 A 1




Ref. No. Part No. Description Qty.
9-1 ST160F-1050200 Crankshaft comp R ARG 1
9-2 GB1099--79 Key [ H24X7. 5X19 1
9-3 ST160F--1050100 Connecting rod comp AT LA 1
9-4 ST160F--1050004 Piston e 1
9-5 ST160F--1050003 Piston pin I FE A 1
9-6 139FMD-1004006 Piston pin clip 5 ZEE R 2

ST160F--1050007 First ring set 1
9-7 ST160F--1050006 Second ring set 1
ST160F--1050200 Ring comp HENAE 1

Je Je T A

Ref. No. Part No. Description Qty.
11-1 ST160F--1080001 Cooling fan A 1
11-2 ST160F--1120100 Fly wheel i 1
11-3 ST160F-1123000 ignitor o AL A 1
11-4 | GB5789--86 M 6X25 Flange bolt M 6X25 HEFEM 6X25 2
11-5 F6TC Spark plug KALZE F6TC 1
11-6 ST160F--1050010 Nut M14 3 1
11-7 ST160F--1060001 Start hub s E 1

JETEMR T 4



Ref. No. Part No. Description Qty.
/-1 ST160F--1061006 Recoil starter knob FHi 1
/-2 ST160F--1061100 Recoil starter comp LB i 7 1
7-3 ST160F--1061005 Recoil starter spring [ei o7 8.5 1
/-4 ST160F--1061009 Recoil starter rope F148 & 5X1300 1
/-5 ST160F--1061001 Recoil starter reel AR 1
7-6 ST160F--1061004 Return spring T 3% 2
7-7 ST160F--1061002 Starter ratchet BT 2
/-8 ST160F--1061007 Ratchet guide JEAR 1
/-9 ST160F--1061008 Setting screw JEAIZAT 1

7-10 ST160F--1080100 Fan cover comp R BB 1
7-11 ST160F-1061003 Ratchet guide clip JEMR R 3 1
7-12 GB5789--86 M6X12 Flange bolt M6X12 HEAEMEX 12 4
/-13 GB5789--86 M6X8 Flange bolt M6X8 I FEM6XS 3

BRI




Ref. No. Part No. Description Qty.
11-1 ST160F--1080001 Cooling fan A 1
11-2 ST160F--1120100 Fly wheel i 1
11-3 ST160F-1123000 ignitor o AL A 1
11-4 | GB5789--86 M6X25 Flange bolt M6X25 1 FEM6X25 2
11-5 F6TC Spark plug KALZE F6TC 1
11-6 ST160F--1050010 Nut M14 3 1
11-7 ST160F-1060001A Start hub iz 1

BRI




Ref. No. Part No. Description Qty.
/-1 ST160F--1061006 Recoil starter knob FHi 1
7-2 ST160F-1061100A Recoil starter comp Flhm 1
/-3 ST160F--1061005 Recoil starter spring [e] 37 3 1
/-4 ST160F--1061009 Recoil starter rope F148 & 5X1300 1
7-5 ST160F-1061001A Recoil starter reel EOAL RN 1
7-6 ST188F-1060006 Return spring L2 2
/-7 ST188F-1060004 Ratchet guide spring JEARG 3 1
7-8 ST188F-1060005 Starter ratchet T 2
7-9 ST188F-1060003 Ratchet guide JEHR 1
7-10 ST188F-1060002 Setting screw R B A 1
/-11 ST168F--1080100 Fan cover comp A BB 1
7-12 | GB5789--86 M6X12 Flange bolt M6X12 HEFEMEX 12 4
/7-13 GB5789--86 M6X8 Flange bolt M6X8 IZFRMBXS 3

J3 B i 73 2R TR JE T o, A0 368 4 79
Y5 ——5, #AST160G-1061100



Ref. No. Part No. Description Qty.
8-1 GB5789--86 M6X12 Flange bolt M6X12 HEFEMOX 12 5
8-2 ST160F--1080003 Side place FRELLE D 1
8-3 ST160F-1030200 Oil seal 322 X 35X 6 1
8-4 ST160F-1080005 Diode base comp TR SR 1
8-5 ST160F-1126000 Diode comp AR AL 1
8-6 ST160F--1030003 Drain plug bolt TR AR 2
8-7 ST160F--1030004 Drain bolt washer JEGHIR R R 2
8-8 ST160F--1030012 Crankcase Hitk 1
8-9 GB/T—276--94 Radial ball bearing 6222 K 2

8-10 ST160F-1127000 Oil level switch assy i R 1
8-11 ST160F--1030008 Case over packing R R AR 1
8-12 ST160F--1030001 Oil filler cap assembly LRI 2
8-13 ST160F--1030002 Oil filler cap packing B R 1
8-14 ST160F--1030007 Crankcase cover ¥ i 1
8-15 GB5789--86 M6x29 Flange bolt M6x29 HE M6 X 29 6
8-16 ST160F-1030100 Oil seal 22X 41.3X6 1
8-17 ST160F--1030005 Oil filler cap GIRES 1
8-18 ST160F--1080002 Shroud comp SHE 1) 1
8-19 GB5789--86 M6X8 Flange bolt M6X8 U FRMBXS 2
8-20 139FMD-1001001 Dowel pin 8*14 R )
8-21 GB5789--86 M8X55 Flange bolt M8X55 W FEMBX55 4




Ref. No. Part No. Description Qty.
10-1 ST160F--1110101 Governor weight holder R 1
10-2 ST160F--1110102 Governor weight pin 50 A 2
10-3 ST160F--1110104 Governor shaft R P i 1
10-4 ST160F--1110103 Governor holder clip RS 1A 0 e 1
10-5 ST160F--1110107 Governor weight BB 2
10-6 ST160F--1110106 Governor shaft washer RN 1
10-7 ST160F--1110105 Governor cover R 1
10-8 ST160F--1111000 Control assembly A 1
10-9 |  GB5789--86 M6X12 Flange bolt M6X12 HEFEMOX 12 2

10-10 ST160F--1110004 Governor arm bolt T AR 1
10-11 ST160F--1110006 Governor rod VR AT 1
10-12 ST160F--1110005 Throttle return spring Y 1
10-13 ST160F--1110007 Governor spring R 1
10-14 ST160F--1110003 Governor arm T 1
10-15 GB6177--86 M6 Nut M6 42 FFM6 1
10-16 ST160F--1110008 Lock pin B Y 1
10-17 ST160F-1110002 Washer TRFTH Y 1
10-18 ST160F--1110001 Governor arm shaft PEFT 1
10-19 ST160F-1110108 Washer 6.4x13x1 W T 11 1

Ref. No. Part No. Description Qty.

12-1 ST160F--1041000 Camshaft assembly W 1




12-2

ST160F--1040013 Valve lifter HEFE 2

12-3 ST160F--1040002 Intake valve AT 1
12-4 ST160F--1040006 Exhaust valve U 1
12-5 ST160F--1030009 Cylinder head gasket LR 1
12-6 ST160F-1010002 Stud bolt XK IZFEMBX35 2
12-7 ST160F--1010100 Cylinder head comp LR AT 1
12-8 ST160F--1040005 Push rod HEAT 2
12-9 ST160F-1040004-A Push rod guide plate HEAT T 1R 1
12-10 ST160F--1040010 Pivot bolt R IEE 2
12-11 ST160F--1040009 Valve rocker arm R 2
12-12 ST160F--1040012 Rocker arm pivot A RS 2
12-13 ST160F--1040011 Pivot adjusting nut Bl B 2
12-14 | GB5789--86 M6X12 Flange bolt M6X12 HEFEMEX 12 4
12-15 ST160F--1020100 Head over comp UL B 1
12-16 ST160F--1020001 Breather tube WA 1
12-17 ST160F--1020002 Head over packing AL 1
12-18 ST160F--1040008 Valve rotator R0 1
12-19 ST160F--1040001 Intake valve spring retainer BERT b 1
12-20 ST160F--1040007  |Exhaust valve spring retainer HER] 1
12-21 ST160F--1040003 Valve spring ) 2
12-22 | ST168F-1010001-A Stud bolt 6*113 HEFEM6X 113 2
12-23 152FMD--1001007 Dowel pin 10*16 SE A 2
12-24 ST168F-1040014 Valve oil AREE) 2






















